AS3246EFET /EER
SR E Mt

AS3246E AERIAL WORK PLATFORM PARTS CATALOG

I T % F 5f B E AL F R A F

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




ot 5-Ak 55 Spare parts and services

XF il A ATGF R EALRINL S BrA ok U, A I AR 5 g SN LEC AR AN AR 95 A e 08 18 S UM L% B8 7 st OR 17 S5O O

For the owner of the machines of LGMG,only the spare parts and services of LGMG can make your machine to better maintain the
original features.

JUA I AR B5F g EA LA Re g v s dR it 58 Se DL C HLAR B 2l 1E W BC AR AIX RO AL &8 1 AR AT 4B N 0o IXREA BEORIIE %
AT HR S 1) v BE AN BE A (R A e i o

Only LGMG is able to provide you with the perfect match of pure quality spare parts for your machine and knowledge of professional
maintenance staff.Only in this way it can ensure sustainable high productivity and longer service life.

AS1012EF [ TVE-H 34 B it
AS1012E AERIAL WORK PLATFORM PARTS CATALOG

2020401 H ZB1AR SELWKFIRI
2020-1 Version 1 Printed 1
kK T £ H ¥ ®B =E N A B 4 FA

LINGONG GROUP JINAN HEAVY MACHINERY CO.,LTD.

bk - hE - LR R T R X R R 2676 5
Add : 2676 Kejia Road, high tech Zone, Jinan City, Shandong Province
Fii%: 86-0531-67601108 Tel : 86-0531-67601108
f&H.: 86-0531-67601108 Fax : 86-0531-67601108
HANMR%: 86-0531-67605016 Web : WWW.LGMG.COM.CN




—

—
—
—

G

AS1012E T TAEEREH 4B, 28 7 A
FUER . B FERFE M, DAL A IR A )
K22, WA P TRV R R, K
SINLA A DL LBENL BT R, EIAE L.

AKEMZ RGN 7zl T S F AR EE LA
BHLR R NUENLUG A THRENERAE Gl Sa
), RIS, SRFIHHARE,. AEMHA
B A L S @ O BiicE ke |

A B MR TEASI012E R HERC B W%, H B AEbRHERD
B, WSEHAT, HEEESIE CERNG EENERA
AL BCHHLAETE . BRI TERG R ENLE R A A
Wk A . FEERHS D, P AW, R
KM N AT Re=E 505 DR mA—EL AR
ITIESN. AU L g AR, Fe BB
HEAAZ% 5 .

I

202046 H

FOREWORD

This parts catalog of AS1012E aerial work platform is made for the
convenience of users to use, repair and maintain the machine, which
can be refered in the process of using. It can also help the users to be
familiar with the structure and assembly relation of the machine. Parts
of the engine are showed in details in its structure handbook, which are
no longer contained in the catalog.

The catalog identifies drawings and assembly relations of different
parts according to the system.Components which can not be taken
apart, such as welding parts or riveted assemblies,are marked only by
their code without the list of their consisting parts . The list in the
catalog is arranged in Chinese and English.

This catalog is based on the AS1012E standard product, which can
be a reference for the other nonstandard products, for more information,
please consult LGMG, the local dealer or LinGong website. With the
advancement of technology, we will keep on improving the product, so
some content in the catalog may be inconsistent with the future
products, which will not notice the users. When ordering the spare
parts, please be kindly inform us the manufacturing date and serial
number of the machine.

THE COMPILER
2020.1






B. IXZIHFAR4 Axle system

B0400-2504000002.S1A HiHFMEK

Front axle assembly .....................................................................

B0500-2505000235.51A JEMFE AR

Rear axle assembly ......................................................................

D. E#& RS Chassis system
D0701-2516000905.51A [EALEK

ChaSSiS .................................................................................

D0800-2518000714.S HLibymAR M

Battery and Oll bOXGS ...................................................................

D0800-2518000715.S—JHAM hzEm

Oil bOX Side ............................................................................

D0802-2518000017.B1B FHa /]

Battery Side ............................................................................

D0900-2519000001.8B HUEREFHLN

Hollow protect System ...................................................................

D0901-2519000026.B1B HUE®EINM-FH

nght hollow protect ....................................................................

D0902-2519000027.B1B HUERI N -

Left hollow protect .....................................................................

F. ¥R &A% Steering system
F1200-2517000199.5 #HLHE

B3 CONTENTS



2 A
SEEETANG ALML -+« -+ ot 36
G. XZEEEX Scissor assy installation assembly
G1300-2520000251.B1G XZREK,
SCISSOT @85y ANSEALLALLION « «tr r et et 40
G1300-2520000044.B2D {RiPE
SAEE GIM -« ottt e 16
G1300-2520000130.B1A LM
DLAL@ « * t sttt e e e e e e e e e e e e 48
G1300-2520000063.B1B LR
DLAL@ « * t sttt e e e e e e e e e e e e 50
G1300-2520000562.5 EZIRK
S 59
G1300-2520000444.5 EZIR
S 54

H. #8 &% Swing system
H1600-2528000005.S1B BLE
Counter Welght assembly ................................................................. 58

I. B4 Cover accessory

11700-2529000507.S2B &=t
COVer accessory ......................................................................... 62

K. YH&ER Platform assembly
K2101-2521002148.51C F¥&




Main platform ........................................................................... 66
K2102-2521002122.581C 3EfHEE

EXtenSion platform ...................................................................... 68
K2103-2521002455.S1B #'FEAAL

Handrail assembly ....................................................................... '70
K2104-2521002128.S1B }-fE#]

Revolution dOOI ......................................................................... 72
K2105-2521003018.5 XZ&

N 74

L. #REARS Hydraulic system
1L2300-2507000491.S 47&KE B

Travel hydraulic @SSEmbLy -« c o crrrrt e ettt 78
L2302-4120001281 FHEBIEY X EH|EsT4773-AC00
T 82
L2300-4120001128 IyERESP-06x10

T 84
1.2300-4120001488 H#FA101098620

UMD« + * ¢+ * @ ot e 86
12400-2507000011.B1A [EIHANE Bk

OD1 TELUTN TAGREWLTE + vt v r e m ottt et et et 88
1.2302-2507000337.S1A a1 T S K

Steer hydraulic @SSEMDLy o r ot ettt 90



4 LEME
L2300-4120703457 ¥%[AyHifL40%20%152.4
O 92
L2300-4120703457001 #EME24A3005408
BETBEILE [D@SR & © © C © 2 2 f s oo o oo el e o e G e e e e s e s S s s s A s aaaaaniioiiaiiachocaasansansooso 94
1.2400-2508000246.S1F ZTHRJE R
LA e ByEHEATILIE SEHEEI = 2 2 2 2 2 2 = 5 o & o o080 aa s e s s s s s oo e e ool h o e o s s asasas s 96
1.2400-2508000157.S2A HiZk s
LIS EUBE(EITDL © 2 2 2 2 2 2 2 2 = & 2 = 5 o & o &G0 & o e o e e s e s s a s s s A s aiaaan e o iaa o thueausaasaosss 102
L2400-4120703497 ZEFHMHL75%63%1273-1524
Ol mele LAEEIRG AEEEIIILY = = 2 2 5 = o oo o080 aa0a a0 s a s S s s et e e e b6 C a6 oo s asaasasaases 104
12400-4120703497014 EEF4E24L 24A300580S 24A3005908S
TS P 106
L2400-4120703498 ZEFHHHL75%63%1273-1524
O ot e 108

M. HS R4 Electric system
M2900-2530000669.S 22 B/ MK
FLeCETiCal @SSEMDLY <« r o rrrrr ettt 112
M3100-2532001063.S JERLHS
Chassis @LeCtric SYSLEM - <« ct rrrrrnm et ettt 114
M3101-2532000607 e,

COMETOL -« ot ottt 1992

M3200-4130000710 HHNLGE5.5 (24V)




Motor

M3103-4130000823 IXEHHHLE K

Drive motor assembly .................................................................... 126
M3104-4130000823 IXEHHHLE K

Drive motor assembly .................................................................... 130
M3105-4130000823 IREHEHHLE K

Drive motor assembly .................................................................... 132

A






B IKZIFRS
AXLE SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




BHF RS

Axle system

RS  Front axle assembly

B0400-2504000002.S1a

B0400-2504000002.S1a



_

25040000031 g Wheel rim bolt

<
_
(=)

IR G
Axle system 9

B

r
]
2
]



BHF RS

Axle system

JEMFE A% Rear axle assembly

10

B0500-2505000235.51a

B0500-2505000235.S1a



1 4110001269 HA K Tyre Y 2

3 4013010167 1% ~:GB889.1-M12EpZn-10.0 Nut gh889.1-m12epzn-10.0 Y 8

5 4011010916 142 GB5782-M12*65EpZn-10.9 Bolt gb5782-m12*65epzn-10.9 Y 8

~

25040000031 ez Wheel rim bolt

=<
_
o

IR G
Axle system 11

B

r
]
2
]






D E#ZZRS
CHASSIS SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




ERRR

Chassis system

Ef LR Chassis

14

D0701-2516000905.51a

D0701-2516000905.S1a



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

E&RS

EHRT
Part No.

25160017051
25160001342
4015010246
4030100086
4015000176
25160000401
25160001371
28219900091
25160000621
25160001361
4016000057
25160000411
25160000611
25160000571
25160000481
4015000072
4011000106
25200000402
4011010306
4015000168
25160001003

4030000107

Chassis system

JESE A

THIEL Al

4% GB894.1-19-65Mn
598465601
H4[8GB97.1-20EpZn-300HV
BIRE

TR

BIRE

BIRE

ZEM T
FFO44GB91-4*45EpZn-Q235A
BIRE

ik s

R

Hih

4B GB97.1-8EpZn-300HV
12+ GB5783-M8*25EpZn-8.8
HERE

12+ GB5783-M12*30Epzn-8.8
48 GB97.1-12EpZn-300HV
FE FL A [ 5 AR

JHARBL 2R IE]XHF-00006

2

Description

Chassis part

Pin

Retainer ring gh894.1-19-65mn
Plug 465601

Washer gh97.1-20epzn-300hv
Rubber sleeve

Door

Rubber sleeve

Rubber sleeve

Door

Split pin gb91-4*45epzn-q235a
Rubber sleeve

Washer

Washer

Block

Washer gh97.1-8epzn-300hv
Bolt gb5783-m8*25epzn-8.8
Rubber plug

Bolt gb5783-m12*30epzn-8.8
Washer gh97.1-12epzn-300hv
Plate

Grease cup dust cap jxhf-00006

15

REE
Spare parts Y/N

Y

Y

&
Qty
1

Remarks



ERRR

Chassis system

Ef LR Chassis

16

D0701-2516000905.51a

D0701-2516000905.S1a



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

38

E&RS

EHRT
Part No.

25160000501
4013000090
4030000065

25160009025

25170000161

25160001353
4190001520
4190001521
4011010440
4013000210

25160000561

25160001633
4019000012

25160004253
4015000072

4011000105

Chassis system

R A

1% £kGB6172.1-M10EpZn-05
IMARJB7940.1-M10*1

JER A

FIESS|

LI eiey

£{MS719-1CA

AT CL253-27

12} GB12-M8*20EpZn-8.8
12£+GB889.1-M8EpZn-8
FHWIAR

ZEM RS

14T GB827-3*5-BL2
] R
#48/GB97.1-8EpZn-300HV

1 GB5783-M8*20EpZn-8.8

2

Description

Bolt

Nut gh6172.1-m10epzn-05
Grease cup jb7940.1-m10*1
Chassis

Bushi

Door

Lockms719-1ca

Hinge cl253-27

Bolt gb12-m8*20epzn-8.8
Nut gh889.1-m8epzn-8
Plate

Door

Rivet gh827-3*5-bl2

Seat

Washer gh97.1-8epzn-300hv

Bolt gh5783-m8*20epzn-8.8

17

REE
Spare parts Y/N

Y

Y

&
Qty
2

Remarks



ERRR

Chassis system

FEL L 7 A

Battery and oil boxes

18

D0800-2518000714.8

D0800-2518000714.S



1 25180007151 AR 0il box side N 1

3 25180000181 PR Washer Y 4

vl

25180000201 PR Washer

<
S

E& RS

Chassis system 19

B

r
]
2
]



ERRR

Chassis system

WM 0il box side

Al

ql@\&%

20

D0800-2518000715.5

D0800-2518000715.S- 145 Il



1 25180007161 itEER P ey 0il box weldment Y 1

w
<
S

4014000114 124 GB818-M5*14EpZn-4.8 Screw gb818-m5*14epzn-4.8

E& RS

Chassis system 21

B

r
]
2
]



ERRR

Chassis system 22

Y] Battery side

Al NE-

e
5
3
)
cl .,
®— §

— 10

D0802-2518000017.B1b

D0802-2518000017.B1b



Fe
Key

10
11
12

13

E&RS

EHRT
Part No.

4190002250
4013000028
4015000207
25180000025
25180000212
25180004001
25180004011
4015000072
4013000210
25180003391
25180000032
4014000114

4013010029

Chassis system

At CRiF 5 5250076)
1% £kGB6170-M6EpZn-8

4 GB97.1-6EpZn-300HV
CER IV E]

MG EE

AR

JEAR
#48/GB97.1-8EpZn-300HV
1% GB889.1-M8EpZn-8
A

R

12%] GB818-M5*14EpZn-4.8

12 F:GB6170-M5EpZn-8

2

Description

Lock

Nut gh6170-m6epzn-8
Washer gh97.1-6epzn-300hv
Battery box

Pipe

Rubber plate

Plate

Washer gh97.1-8epzn-300hv
Nut gb889.1-m8epzn-8
Screw

Screw rod

Screw gb818-m5*14epzn-4.8

Nut gb6170-m5epzn-8

23

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



ERRR

Chassis system

BLEGRPYIH  Hollow protect system

24

D0900-2519000001.B

D0900-2519000001.B



_

25190000261 GUERY M- Right hollow protect

z
-

E& RS

Chassis system 25

B

r
]
2
]



ERRR

Chassis system 26

iiERPYIM-A  Right hollow protect

D0901-251900002.B1b

D0901-2519000026.B1b



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

E&RS

EHRT
Part No.

25190000132
25190000281
25190000221
25190000201
25190000101
25190000091
25190000021
4015000162
4016000179
25190000231
25190000181
4011010427
4013000189
4015000181
4016000122
25190000242
25190000171
4013000210
25190000212
25190000251
25190000191

25200000141

Chassis system

T[] 7 AR

A RSy

[ZES

FRBEEAT B AL

BN

FTRY R

4% GB97.1-10EpZn-300HV
FO44GB91-3.2%26EpZn-Q235A
10

20

1242 GB14-M10*30EpZn-8.8
1#.++GB889.1-M10EpZn-8
48 GB97.1-16EpZn-300HV
FFO45GB91-4*28EpZn-Q235A
16

H#E16

1 F}GB889.1-M8EpZn-8
S

B A

it fr16

EHES

2

Description

Fastening assembly

Shaft assembly

Roller

Spacer bush

Connecting rod assembly
Connecting rod

Right protect plate

Washer gh97.1-10epzn-300hv
Split pin

Pin

Bushing

Bolt gb14-m10*30epzn-8.8
Nut

Washer gh97.1-16epzn-300hv
Split pin gb91-4*28epzn-q235a
Pin

Bushing

Nut gh889.1-m8epzn-8

Air spring

Pin

Washer

Bushing

27

REE
Spare parts Y/N

Y

N

e
Qty
1

Remarks



ERRR

Chassis system 28

iiERPYIM-A  Right hollow protect

D0901-251900002.B1b

D0901-2519000026.B1b



23 4015000256 4 [GB96.1-8EpZn-300HV Wsher gh96.1-8epzn-300hv Y 1

25 25190000301 k% Bushing Y 1

27 25190000322

m
g

=
~

Pipe assembly

Py

E& RS

Chassis system 29

B

r
]
2
]



ERRR

Chassis system 30

SR YIM-A  Left hollow protect

D0902-2519000027.B1b

D0902-2519000027.B1b



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

E&RS

EHRT
Part No.

25190000031
25190000091
25190000242
4015000181
4016000122
25190000171
25190000101
25190000201
25190000221
25190000281
25190000132
4016000179
4015000162
25190000231
25190000181
4011010427
4013000189
25200000141
25190000191
25190000251
4013000210

25190000212

Chassis system

R

HEAT

Hi%i16

48 GB97.1-16EpZn-300HV
FF O 4GB91-4*28EpZn-Q235A
LHESS]

FRBEEAT

ZES

JEHl B

A ] 5 AR
FFO45GB91-3.2*26EpZn-Q235A
#4[8GB97.1-10EpZn-300HV
10

Hh#E20

124 GB14-M10*30EpZn-8.8
12-+GB889.1-M10EpZn-8

EHESS

it fr16

SPRE

12 ++GB889.1-M8EpZn-8

R

2

Description

Left protect plate

Connecting rod

Pin

Washer gh97.1-16epzn-300hv
Split pin gb91-4*28epzn-q235a
Bushing

Connecting rod assembly
Spacer bush

Roller

Shaft assembly

Fastening assembly

Split pin

Washer gb97.1-10epzn-300hv
Pin

Bushing

Bolt gb14-m10*30epzn-8.8
Nut

Bushing

Washer

Pin

Nut gh889.1-m8epzn-8

Air spring

31

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



ERRR

Chassis system 32

SR YIM-A  Left hollow protect

D0902-2519000027.B1b

D0902-2519000027.B1b



23 4015000256 4 [GB96.1-8EpZn-300HV Wsher gh96.1-8epzn-300hv Y 1

25 25190000301 k% Bushing Y 1

27 25190000322

m
g

=
~

Pipe assembly

Py

E& RS

Chassis system 33

B

r
]
2
]






F H#EMWARSG
STEERING SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




LB

Steering system

MM Steering arm1

36

F1200-2517000199.5

F1200-2517000199.S



1 25170001473 LR TPEEIN Steering plate welding Y 1

3 25170001983 A Right spindle Y 1

5 4015000186 4 GB96.1-12EpZn-300HV Washer gh96.1-12epzn-300hv Y 2

~

25170000182 A Washer

=<
N

ERRG

Steering system 37

B

r
]
2
]






G XZERE
SCISSOR ASSY INSTALLATION ASSEMBLY

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




XERERL

Scissor assy installation assembly 40

XZERR  Scissor assy installation

G1300-2520000251.B1e

G1300-2520000251.B1g



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

AR

EHRT
Part No.

25200000571
25200001131
25200001071
4011010442
4011010419
4015000186
4013000158
25200002721
25200000601
25200002662
25200019321
25200000963
25200001082
25200002962
4011000052
4013000189
25200001182
25200015491
25200002523
4015000162
4011000184

25200000541

il

Al

] TE A 2 A

1242 GB14-M12*35EpZn-8.8
12#2GB14-M12*40EpZn-8.8
4% GB96.1-12EpZn-300HV
1% RFGB889.1-M12EpZn-8
EN

S

;]é

=

HEZRZE R

HEZRLE R

12+ GB5782-M10*75EpZn-8.8
1% 1}GB889.1-M10EpZn-8
HESR &

g2

HEZR&Emd
#4[EGB97.1-10EpZn-300HV
12+ GB5783-M10*40EpZn-8.8

L

Scissor assy installation assembly

2

Description

Pin

Pin

Plate

Bolt

Bolt gb12-m12*40epzn-8.8
Washer gh96.1-12epzn-300hv
Nut gb889.1-m12epzn-8
Block

Pin

Framework

Pin

Beam

Framework

Framework

Bolt gb5782-m10*75epzn-8.8
Nut

Framework

Beam

Framework

Washer gh97.1-10epzn-300hv
Bolt gb5783-m10*40epzn-8.8

Pin

41

REE
Spare parts Y/N

Y

Y

e
Qty
3

16

30

Remarks



XERERL

Scissor assy installation assembly 42

XZERR  Scissor assy installation

G1300-2520000251.B1e

G1300-2520000251.B1g



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44

AR

EHRT
Part No.

4015000197
4011010426
25200000503
25200015482
4011000051
25200000913
4011000084
4015000168
25200002692
25200000861
4015000130
25200000921
25200002702
25200000491
25200000031
25200000641
25200001062
4014000169
25200001531
4014000249
25200000402

25200000442

48 GB96.1-10EpZn-300HV
1242 GB14-M10*40EpZn-8.8
JER

FHVE

12} GB5782-M10*70EpZn-8.8
SR G

144 GB5783-M10*30EpZn-8.8
4% GB97.1-12EpZn-300HV
il

P

14%GB894.1-25-65Mn

Al

il

W

EEikis

[ AR AT

147 GB819.1-M6*20EpZn-4.8
[

14T GB70.1-M5*25EpZn-8.8
HIRE

(S

Scissor assy installation assembly

2

Description

Washer gh96.1-10epzn-300hv
Bolt

Plate

First outer link assembly

Bolt gb5782-m10*70epzn-8.8
Beam

Bolt gb5783-m10*30epzn-8.8
Washer gh97.1-12epzn-300hv
Pin

Washer

Ring snap gb894.1-25-65mn
Pin

Pin

Washer

Plate

Pin

Plate

Screw gb819.1-m6*20epzn-4.8
Ring

Screw gb70.1-m5*25epzn-8.8
Rubber plug

Arm

43

REE
Spare parts Y/N

Y

Y

e
Qty
4

16

Remarks



XERERL

Scissor assy installation assembly 44

XZERR  Scissor assy installation

G1300-2520000251.B1e

G1300-2520000251.B1g



Fe
Key

45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

64

AR

EHRT
Part No.

4015010249
25200002751
25200001301
25200000631
25200005621
25200004441
25200001541
25200002711
25200001901
25200002761
25200001041
25200001031
25200001022
25200001863
4011010427
25200001361
25200001351
25200004451
25200016372

25200009382

$4#]B4342-38-65Mn
1]

FELMR

AELMR

ELMR

LR

CEEN

P

FE E AR

e

FE E AR

e

184 GB14-M10*30EpZn-8.8
ELM

+FRE

ELM

R E

BIRE

Scissor assy installation assembly

2

Description

Retainer ring
Washer

Plate

Plate

Plate

Plate

Ring

Block

Plate

Washer

Plate

Bushing

Plate

Plate

Bolt gb14-m10*30epzn-8.8
Plate

Clip rubber bar
Plate

Rubber plug

Rubber plug

45

REE
Spare parts Y/N

Y

Y

e
Qty
16

14

Remarks



XERERL

Scissor assy installation assembly

R Safe arm

46

@—4

G1300-2520000044.B2d

G1300-2520000044.B2d



1 25200001863 Y Plate Y 2

w
<
S

4015000162 #[GB97.1-10EpZn-300HV Washer gh97.1-10epzn-300hv

XARER

Scissor assy installation assembly 47

B

r
]
2
]



XERERL

Scissor assy installation assembly

£ Plate

48

G1300-2520000130.B1a

G1300-2520000130.B1a



1 25200001891 ELMN Plate Y 1

w
<
S

4011010447 12} GB14-M6*16EpZn-8.8 Bolt gb12-m6*20epzn-8.8

XARER

Scissor assy installation assembly 49

B

r
]
2
]



XERERL

Scissor assy installation assembly

£ Plate

50

G1300-2520000063.B1b

G1300-2520000063.B1b



_

25200001361 ELMN Plate

<
-

XARER

Scissor assy installation assembly 51

B

r
]
2
]



XERERL

Scissor assy installation assembly

£ Plate

52

G1300-2520000562.S

G1300-2520000562.S



1 25200005631 ELMN Plate Y 1

w
<
S

4011010447 12} GB14-M6*16EpZn-8.8 Bolt gb12-m6*20epzn-8.8

XARER

Scissor assy installation assembly 53

B

r
]
2
]



XERERL

Scissor assy installation assembly

£ Plate

54

G1300-2520000444.5

G1300-2520000444.S



_

25200004451 ELMN Plate

<
-

XARER

cissor assy installation assembly 55

B

wn
r
[n]
2
]






H %8RS
SWING SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




L2 g=FS
Swing system 58

BlE Counter weight assembly

H1600-2528000005.51b

H1600-2528000005.S1b



5 FIRF

Key Part No.
1 25280000031
2 25280001661
3 4015000186
4 4011010431
5 4013000158
6 25280000062
7 4015000168
8 4011000089

HERG

Swing system

Ji e T

PR R

48 GB96.1-12EpZn-300HV
1242 GB12-M12*60EpZn-8.8
1% FGB889.1-M12EpZn-8
(EE G

4B GB97.1-12EpZn-300HV

1242 GB5783-M12*30EpZn-8.8

2

Description

Counter weight assembly
Plate welding

Washer gh96.1-12epzn-300hv
Boltgb12-m12*60epzn-8.8
Nut gb889.1-m12epzn-8
Counter weight assembly
Washer gh97.1-12epzn-300hv

Bolt gb5783-m12*30epzn-8.8

59

REE
Spare parts Y/N

Y

Y

e
Qty
3

Remarks






1 BEHME
COVER ACCESSORY

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




e u i

Cover accessory

B Cover accessory

Al

62

l/

11700-2529000507.S2b

11700-2529000507.52b



1 25290005082 ZERRIRA Ladder Y 1

w
<
o)}

4013000158 1% ~:GB889.1-M12EpZn-8 Nut gb889.1-m12epzn-8

Bl

Cover accessory 63

B

r
]
2
]






K i_‘—lé? J;\}&
PLATFORM ASSEMBLY

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




A=Y=y

Platform assembly

FEH  Main platform

66

K2101-2521002148.51¢c

K2101-2521002148.S1c



Fe
Key

10
11

12

RS PSYE

EHRT
Part No.

25210021467
25210025001
4019010184
25210003151
25210021043
25210030191
4011000049
4015000162
25210010301
25210011181
25210011191

25210011171

Platform assembly

EFEEEE

SN

14T GB12619-6x22
BIRE

#®

&

#

¥

¥+ GB5782-M10*55EpZn-8.8
4% GB97.1-10EpZn-300HV
TR

VAR 72071

RIS 20%0.5

VAR 72072

2

Description

Platform deck

Block

Rivet

Rubber

Wheel frame

Wheel frame

Bolt gb5782-m10*55epzn-8.8
Washer gh97.1-10epzn-300hv
Wheel assembly

Adjusting shim

Adjusting shim

Adiusting shim

67

REE
Spare parts Y/N

Y

Y

e
Qty
1

4

16

Remarks



A=Y=y

Platform assembly

#EMHER  Extension platform

68

K2102-2521002122.51¢

K2102-2521002122.S1c



Fe
Key

10
11
12
13
14
15
16
17
18
19
20

21

RS PSYE

EHRT
Part No.

25210021232
25210024231
4011000049
25210010242
25210030211
25210001131
25210003011
25210002911
4015010278
4013010296
25210002901
25210002891
4019010177
25210000911
4015000162
4013010297
25210001171
25210011191
25210011181
25210011171

4015010279

Platform assembly

SEAH A5 JEAR
BT
12} GB5782-M10*55EpZn-8.8

Lt

#*

kit

&

Bh ¥ LG

AR

A
#[EGB96.1-10f1Znyc-480
1#~:GB889.1-M10fZnyc-8
A5

1 JE

A I4TGB12619-6x18
1B
#48/GB97.1-10EpZn-300HV
1 F}GB889.1-M8flZnyc-8-480
W B

TR 7 20%0.5

THEEH 201

R ) 20%2

#¥GB97.1-10f1Znyc-480

2

Description

Extended platform deck
Wheel assembly

Bolt gb5782-m10*55epzn-8.8
Wheel frame

Wheel frame

Antiskid plate

Plate

Pin
Washergb96.1-10flznyc-480
Nut gh889.1-m10flznyc-8
Spring

Seat

Rivet

Block

Washer gh97.1-10epzn-300hv
Nutgb889.1-m8flznyc-8-480
Bolt

Adjusting shim

Adjusting shim

Adiusting shim

Washergb97.1-10flznyc-480

69

REE
Spare parts Y/N

Y

N

e
Qty
1

Remarks



A=Y=y

Platform assembly

# S Handrail assembly

70

K2103-2521002455.51b

K2103-2521002455.51b



Fe
Key

10
11
12
13
14
15
16
17
18
19

20

RS PSYE

EHRT
Part No.

25210003051
4190703890
4019010209

25210000821

25210002421
4190001587
4011000489
4013000090

25210002132

25210024211

25210002142

25210002431

25210013702
4190002586
4011000154
4015000207
4013000211
4011000050
4015000162

4013000189

Platform assembly

=

DAL 8*65717 200mmBEFIAN Fi
HA 14T GB12619-5%9
&

FEPRE

Bk FHH462102

144 GB5783-M10*50EpZn-8.8
12++GB6172.1-M10EpZn-05
P

1142

VLAl =

YRl =

M- & E JAE

T

12+ GB16674-M6*20EpZn-8.8
4B GB97.1-6EpZn-300HV
12+GB889.1-M6EpZn-8

124 GB5782-M10*60EpZn-8.8
4% GB97.1-10EpZn-300HV

1% 1+GB889.1-M10EpZn-8

2

Description

Guard bar

Pin

Rivet

Box

Guard bar

Ball knobs

Bolt gb5783-m10*50epzn-8.8
Nut gh6172.1-m10epzn-05
Guard bar

Guard bar

Guard bar

Guard bar

M-seat

Pin

Bolt gb16674-m6*20epzn-8.8
Washer gh97.1-6epzn-300hv
Nut gb889.1-m6epzn-8
Bolt gb5782-m10*60epzn-8.8
Washer gh97.1-10epzn-300hv

Nut

71

REE
Spare parts Y/N

Y

Y

e
Qty
1

14
26

12

Remarks



A=Y=y

Platform assembly

AfEEE]  Revolution door

72

K2104-2521002128.S1b

K2104-2521002128.S1b



Fe
Key

10
11
12
13

14

RS PSYE

EHRT
Part No.

25210021292
4013000211
4015000207
4011000611
4190001525
4011010517
4013000189
4015000162
4011000497
25210012391
25210002071
4011000049
4015000197

25210011051

Platform assembly

BERE

1% £:GB889.1-M6EpZn-8

4 GB97.1-6EpZn-300HV
12#2GB5782-M6*45EpZn-8.8
HERHEX022

1242 GB5782-M6*55EpZn-8.8
1% RGB889.1-M10EpZn-8

4% GB97.1-10EpZn-300HV

1 #4:GB5782-M10*65EpZn-8.8
FRALR

P

1242 GB5782-M10*55EpZn-8.8
48 GB96.1-10EpZn-300HV

AR

2

Description

Rotate door

Nut gb889.1-m6epzn-8
Washer gh97.1-6epzn-300hv
Bolt

Hinge

Bolt

Nut

Washer gh97.1-10epzn-300hv
Bolt gb5782-m10*65epzn-8.8
Limited block

Spring

Bolt gb5782-m10*55epzn-8.8
Washer gh96.1-10epzn-300hv

Block

73

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



A=Y=y

Platform assembly

*Z%  Bracket

74

K2105-2521003018.5

K2105-2521003018.S



_

25210030101 ERIBES Plate

z
-

«
op
B
=

B

Platform assembly 75

r
]
2
]






L BERS
HYDRAULIC SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




BERSG
Hydraulic system 78

{TAWESRR Travel hydraulic assembly

L2300-2507000491.8

L2300-2507000491.S



Fe
Key

10
11
12
13
14
15
16
17
18
19
20

21

22

BERS

EHRT
Part No.

4120001281
25070000291
4011000084
4015000162
4011000461
4013000210
4011000455
25070004761
4120001128
4120001500
4190000996
4120001488
4011010425
4011000514
4013000189
25070000251
4120001123
25070000141
4120001155
25070000111

4120001497

4120002363

Hydraulic system

HL 30 BY X F5 i I ST4050-AC00
[ FE AR

12} GB5783-M10*30EpZn-8.8
4% GB97.1-10EpZn-300HV
12} GB16674-M8*16EpZn-8.8
12£+GB889.1-M8EpZn-8

14 GB16674-M8*25EpZn-8.8
BT A8 SO

1 JE#ESP-06x10
#3%1CB-18-08WD
HAHk209-18
WiHZEA101098620

12423 /8-24UNF-2B*31-10.9
1% GB5783-M10*45EpZn-8.8
12 ++GB889.1-M10EpZn-8

TH R [ RE AR

T

W A

723 JEIG AR SJXKL-M12-H
Epi kA EFSYR
$%23L1CB-22-08WD

WE

2

Description

Valve

Plate

Bolt gb5783-m10*30epzn-8.8
Washer gh97.1-10epzn-300hv
Bolt gb16674-m8*16epzn-8.8
Nut gh889.1-m8epzn-8

Bolt gb16674-m8*25epzn-8.8
Filter plate

Filter

Joint1cb-18-08wd

Nipple

Gear pump

Screw

Bolt gb5783-m10*45epzn-8.8
Nut

Plate

Tank

Pipe system

Filter

Pipe syetem

Joint1cb-22-08wd

J20411-22-10TZ/]20491-22-10TZ*SR1SN-10*29  Pipe

0

79

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERSG
Hydraulic system 80

{TAWESRR Travel hydraulic assembly

L2300-2507000491.8

L2300-2507000491.S



Fe
Key

23
24
25
26

27
28

29
30
31
32

33

BERS

FHRZ

Part No.

4120704254
25070000091

4011000153
25070000281

4120702952

4120702953

4120001499

4120001799

4120001663
25070003371

4120001227

Hydraulic system

R E]20411-18-08TZ*SR1SN-08*390

o}
5%

el
12} GB16674-M6*16EpZn-8.8

At

R

1 E]20411-18-06TZ*SR1SN-06*700+HPS700

WE

2

Description

Hose j20411-18-08tz*sr1sn-08*390
Joint

Bolt gb16674-m6*16epzn-8.8

Plate

Hose assembly

J20411-18-06TZ/20411-16-06TZ*SCPS-06*1110 Hose assembly

+HPS1110
#-L1CB-18-06WD
[H.iE#%3%1CB-16-06WD
H A 423k2C9-16

LN IS5

W E#2KEM3/1/4ED

Joint1cb-18-06wd
Fitting

Joint

Steer hydraulic assembly

Jiont

81

REE
Spare parts Y/N

Y

Y

&
Qty
1

Remarks



BERS

Hydraulic system

FL 3By W54 |RST4773-AC00 Valve

A

[

L

b 12
d—14
cb—15
B
_ 12

82

L2302-4120001281.8

L2302-4120001281



Fe
Key

10
11
12
13
14
15
16
17

18

BERS

EHRT
Part No.

4120001281013
4120001901002
4120001281004
4120001281014
4120001159005
4120001901001
4120001281002
4120001281003
4120703102
4190001419
4120001493
4120001281015
4120001281016
4120001281017
4120001281018
4120001281019
4120001281020

4120001281021

Hydraulic system

i@ HST4773-A000M

1t I STRV08-G-210A

FL % ISV 10-40-0-N-0
{4’ FR10-30F-0-N/M3.5
AV DY 3 HL I I SV08-47A-0-N-0
it [RSTRV08-B-120A
2514303624
2184303724
H3J<4BN-02WD

3L 4BN-04WD
H#3J<4BN-06WD
HEH19.18 x 2.46
FE815.59 x 1.77
#EHE13.99 x 1.77
HEE12.42 x 1.77
#EHE16.36 x 2.21
71181082 x 1.77

HE9.24 x 1.77

2

Description

Valve body
Relief valve
Solenoid valve
Valve

Four position three way solenoid value
Relief valve
Coil

Coil

Plug

Plug

Plug

Seal

Seal

Seal

Seal

Seal

Seal

Seal

83

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

TESESP-06%x10  Filter

84

L2300-4120001128

L2300-4120001128



1 4120001128001 T JEAFIELSPX-06x10 Filter element

<
-

2
g
B

Hydraulic system 85

r
]
2
]



BERS

Hydraulic system

%i#ZA101098620 Pump

R0

12/

86

L2300-4120001488



Fe
Key

10
11
12
13

14

BERS

EHRT
Part No.

4120001431005
4120001431002
4120001431006
4120001431003
4120001431007
4120001431008
4120001488001
4120001488002
4120001488003
4120001488004
4120001431004
4120001431013
4120001488005

4120001488006

Hydraulic system

LA #4444 EP03700013
i P01200050

A 55A012010236

S5t FEIP01010072
BB S (G )A012460054
TENCEP03420002
HIERA012107630

ISk IEP03100114
¥R EP03610032
Ja#£A012020121
EXU$4[EIP01100025
EAUE 5 P01020077
MB%5:A012300223

FF)15%A012203638

2

Description

Seal

0il seal
Cover
Seal
Sleeve
Pin
Pump
Bolt
Washer
Cover
Gasket
Gasket
Driving gear

Driving gear

87

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

EHANE B Oil return tightwire

88

L2300-2507000011.B1a

L2400-2507000011.B1a



_

25070000121 B AN Sk Joint

<
-

2
g
B

Hydraulic system 89

r
]
2
]



BERS

Hydraulic system

BB B R

Steer hydraulic assembly

90

L2302-2507000337.S1a

L2302-2507000337.S1a



Fe
Key

10

BERS

FHRZ

Part No.

4120703457

4120001340
25070002524
25070002542
25080000151
25060000391

4011000481

4120001368

4120703209

25070002531

4015010246

Hydraulic system

B
Description

[ 1 40%20%152.4-400 Steering cylinder
$%3:1C0-14-04 Nipple
LIRSS Bushing
% [r el (L Steer cylinder pin
iR Plate
B4 Clamp 1

124 GB16674-M8*30EpZn-8.8 Bolt gb16674-m8*30ep.zn-8.8

[E.1# % Y5 1CB-14-04WD Joint 1cb-14-04wd

W

J20411-14-04TZ/J20491-14-04TZ*SR16SC-04*90 Pipe j20411-14-04tz/j20491-14-04tz*sr16sc-04*900
0

el Bushing 1

14/8GB894.1-19-65Mn Retainer ring gh894.1-19-65mn

91

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

By fL40*20%152.4 Steering cylinder

92

10

L2300-4120703457



Fe
Key

10
11

12

BERS

EHRT
Part No.

4120703457002
4120703457003
4120703457004
4120703457005
4120703457006
4120703457007
4120703457008
4120703457009
4120703457010
4120703457011
4120703457012

4120703457001

Hydraulic system

#15140%20%152.4

IR () 40%20%152.4
15%£40%20%152.4

TG FEIT40%20%152.4
#£40%20%152.4

L H#540%20%152.4

AR OSAWE, 4157) 40*20%152.4
THZEF3L40%20%152.4

X TihK40%20%152.4
AU 12 P8 40%20%152.4
HAR40%20%152.4

e 24A300540S

2

Description

Cylinder body

Nut (nylon)
Pistion
Pistion body
Sleeve
Cover

Nut

Cover
Bearing
Gasket

0il cup

Repair box

93

REE
Spare parts Y/N

Y

Y

&
Qty
1

Remarks



BERS

Hydraulic system

#EH446124A300540S  Repair box

94

L2300-4120703457001



Fe
Key

10

BERS

EHRT
Part No.

4120703457022
4120703457021
4120703457020
4120703457018
4120703457017
4120703457019
4120703457013
4120703457014
4120703457015

4120703457016

Hydraulic system

KA 24G204015
EEE-IEFE 24P204002
O/F  24K301511
H4i[8-0f /B 24M10400C
OJEE 24K10350A

O/FF  24K304011
WikrEr 24F902001
EEHE-TRFERT 24F202003
24E00202C #4[E-UEME

BEEHE-B54 24D50202]

2

Description

Bearing ring
Sealing-piston
O-ring

Snap-o

O-ring

O-ring

Step seal
Sealing-piston rod
Snap-u

Sealing

95

REE
Spare parts Y/N

N

N

&
Qty
1

Remarks



BERS

Hydraulic system

96
HEFWESR  Lifting hydraulic system
Al C] Dj
1
24 13 1|4 |
12
23 25 & o | ? 5| &
1&7
46 ®°,ﬂi‘ @faéé —38
ISR
17—@@/@ s
S T
EI 35 43 &‘lﬁ/m&//lﬁ :l*, L
| | 15
Y 1o
F| H[ 2 —
30 —:13
26 i F
a2 we SZ

L2400-2508000246.51f

L2400-2508000246.51f



Fe
Key

10
11
12
13
14
15
16

17
18

19
20
21

22

BERS

EHRT
Part No.

25080001572
4120703497

25080002821
4120002399
4120001499
4120002381

4120001156
4120703217

4120703472
4120002398
4014010232
25080003632
4014000120
4015000207
4120002350
25080001331

4120001130
4120703218

4014010233
4120001234
25080001172

4120703498

Hydraulic system

B
Description
VRS SYY Wire assembly
24 THMI i1 75%63*%1273-1524 Lifting cylinder
T HEL R ER Cylinder block
0%[510.77*2.62 O-ring

#23L1CB-18-06WD Joint1lcb-18-06wd

H]20411-18-05TZ*SCP3-05*7710 Pipe

442 ’RV08-20A-0-N-33/M187 Relief valve

o Pipe j20411-18-05tz/j20411-16-05tz*scp3-05*3250
J20411-18-05TZ/]20411-16-05TZ*SCP3-05*3250

FATA] S LR 1.9 One-way throttle valve 1.9

#54MN-14WD Plug

1242 GB5782-M8*70f1Znyc-12.9-480 Bolt gb5782-m8*70flznyc-12.9-480

I R A A B Plate

1£%TGB70.1-M6*12EpZn-8.8 Bolt gb70.1-m6*12epzn-8.8

4B GB97.1-6EpZn-300HV Washer gh97.1-6epzn-300hv

e 1 Lk A5 Reversing proportional valve
i#1.5%15%30 Spring
HAL [ CV08-20-0-N-10

WE
J20411-18-05TZ/]20411-16-05TZ*SCP3-05*7950

Check valve
Pipe j20411-18-05tz/j20411-16-05tz*scp3-05*7950

1842 GB5782-M8*75flZnyc-12.9-480 Bolt gb5782-m8*75flznyc-12.9-480

TmfL1.7 Hole

b IR L e B Block

24T+ H175%63*1273-1524 Lifting cylinder
97

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

98
HEFWESR  Lifting hydraulic system
Al C] Dj
1
24 13 1|4 |
12
23 25 & o | ? 5| &
1&7
46 ®°,ﬂi‘ @faéé —38
ISR
17—@@/@ s
S T
EI 35 43 &‘lﬁ/m&//lﬁ :l*, L
| | 15
Y 1o
F| H[ 2 —
30 —:13
26 i F
a2 we SZ

L2400-2508000246.51f

L2400-2508000246.51f



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44

BERS

EHRT
Part No.

4017000010
4120703219
4120703220
25080000071
4011000415
4013000210
25080000121
4015000072
4011000169
25060000391
25080000143
25080000151
4120001295
4190000996
4120001650
4120002672
4120001663
4120703221
4120001799
4120703222
4120001532

25080001351

Hydraulic system

W34 B8870-d20

KE]20411-18-06TZ/ A %5l 2 3L*SCP3-06*8650 Pipe j20411-18-06tz/ N353k *scp3-06*8650

HE120411-18-06TZ/ A LEF 2L *SCP3-06%¥3950  Pipe j20411-18-06tz/ it i *scp3-06%¥3950

"
iz

Ui

ElE X%
12} GB5782-M8*55EpZn-8.8

12£+GB889.1-M8EpZn-8

#48/GB97.1-8EpZn-300HV

%42 GB16674-M8*70EpZn-8.8

B4

HIe2

i

W& EPG-138 (400)

HAHk209-18

—J@#ELAC-18

PZkAC-16

B $%k2C9-16

B 4)20411-16-06TZ*SCP3-06*750+HPS200
[HiE#%% 1CB-16-06WD

B 4)20411-18-06TZ*SCP3-06*700+HPS200
PP EPG-062(300)

#EF

2

Description

Throat shoe jb8870-d20

Bracket

Bolt gb5782-m8*55epzn-8.8

Nut gh889.1-m8epzn-8

Rubber mat

Washer gh97.1-8epzn-300hv

Bolt gb16674-m8*70epzn-8.8

Clamp 1

Clamp

Plate

Sleeve

Nipple

Joint

Jiont

Joint

Pipe j20411-16-06tz*scp3-06*750+hps200
Fitting

Pipe j20411-18-06tz*scp3-06*700+hps200
Sleeve

Handle

99

REE
Spare parts Y/N

Y

Y

e
Qty
2

Remarks



BERS

Hydraulic system

100
HEFWESR  Lifting hydraulic system
Al C| D]
11
24 13 1|4 |
12
23 25 & o | ? 5| &
1&7
6 ®°,ﬂii @f%éé _ g
TSR]
N
S T
EI 35 43 &‘lﬁ/m&//lﬁ :l*, L
| | 15
Y 16
F| H[ 2 —
30 —Gj
26 i F
42 we SZ

L2400-2508000246.51f

L2400-2508000246.51f



45 25080001081 fi7£57 Wire

<
-

2
g
B

Hydraulic system 101

r
]
2
]



BERS

Hydraulic system

hiZRE AL Wire assembly

o

102

L2400-2508000207.52a

L2400-2508000157.S2a



_

25080002911 ARGERES Handle

<
-

2
g
B

Hydraulic system 103

r
]
2
]



RERS é\\

Hydraulic system 104 LGMG

2FHBL75%63%1273-1524  Cylinder lifting assembly

L2400-4120703497



1 4120703497001  ALfAAEL  24A331220 Cylinder tube assembly Y 1

3 4120703497003  filiE 24A370040 Cylinder head group Y 1

5 4120703503003 12 EE90*75%1273 Nut Y 1

7 4120703497014  #EME4EEH 24A300580S 24A300590S Pack

=<
_

2
g
B

Hydraulic system 105

r
]
2
]



BERS

Hydraulic system

BEF485M 24A300580S 24A300590S 0

106

L2400-4120703497014



1 4120703497004  FEME-IEZER 24F206303 Sealing-piston rod N 1

3 4120703497006  TIF 24G306355 Support ring N 1

5 4120703497008  OJEM  24K307501 O-ring N 1

7 4120703497011  FEHF-1E%  24P607500 Sealing-piston

z
-

2
g
B

Hydraulic system 107

r
]
2
]



RERS é\\

Hydraulic system 108 LGMG

2AF WAL 75%63%1273-1524 0

L2400-4120703498



1 4120703498001  fLfF &K 24A331530 Cylinder tube assembly N 1

3 4120703497003  filiE 24A370040 Cylinder head group Y 1

5 4120703503003 12 EE90*75%1273 Nut Y 1

7 4120703497014  #EME4EEH 24A300580S 24A300590S Pack

=<
_

2
g
B

Hydraulic system 109

r
]
2
]






M HSRS
ELECTRIC SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




ARG
Electric system 112

PeH| RS MR Electrical assembly

Al

o —
o —

B
A

1

B

-
¥

M2900-22507000488.S

M2900-2530000669.S



1 4130701349 R Control systerm assembly Y 1

3 4190000020 +L£2LG13-2S4*250 Clip N 50

5 4120000226 [REER Retainer Y 8

7 25300004671 FLH Wire Y 1

e
.-<
IS

4011010372 1242 GB16674-M5*16EpZn-8.8 Bolt gb16674-m5*16epzn-8.8

iiig
iy
M

N~

S
B

113

=2}
o
a
&
3.
&
©»
<
4
[¢]
=
r
]
2
]



HA RS

Electric system

JEALHS, Chassis electric system

114

80 49

Q 46
5>
637 47

M3100-2532001063.S

M3100-2532001063.S



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

HARS

EHRT
Part No.

4130000846
25320001862
4015000207
4013000211
4011000286
25320002191
4014010056
25320010691
4130000836
4014000087
4015000135
4013000025
4130000956
25320002982
25320001651
4130000869
4014000278
4014000022
25320000192
4130000729
25320000341

4011000807

Electric system

HHT-125

YR 2R 2H 14

4 GB97.1-6EpZn-300HV
1% £:GB889.1-M6EpZn-8
12} GB5783-M6*35EpZn-8.8
CEfRIR: 22 [ & i

147 GB70.3-M6*20EpZn-8.8
YR 2R 2H 14

7R 220298300

24T GB818-M4*16EpZn-4.8
4B GB97.1-4EpZn-300HV
12+GB6170-M4EpZn-8

PRI 22 202981001 ZXT
H1JE2EP35*360

FEHLR (BhR)

Ft B GPTC30-24V-AWP
1847 GB70.1-M6*25EpZn-8.8
14T GB818-M4*20EpZn-4.8
il

TAEFERAT

il

12 GB16674-M8*12EpZn-8.8

2

Description

Battery

Wire

Washer gh97.1-6epzn-300hv
Nut gb889.1-m6epzn-8
Bolt gb5783-m6*35epzn-8.8
Plate

Screw

Wire

Fuse

Bolt gh818-m4*16epzn-4.8
Washer gh97.1-4epzn-300hv
Nut gh6710-m4epzn-8

Fuse seat

Wire

Wire

Battery charger

Screw gb70.1-m6*25epzn-8.8
Screw gh818-m4*20epzn-4.8
Plate

Working light

Plate

Bolt gb16674-m8*12epzn-8.8

115

REE
Spare parts Y/N

Y

Y

HE #HHE

Qty Remarks

21

21



HA RS

Electric system

JEALHS, Chassis electric system

116

80 49

Q 46
5>
637 47

M3100-2532001063.S

M3100-2532001063.S



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44

HARS

EHRT
Part No.

25320008761
25320010151
4014000061
4014010172
25320010141
4130701667
4014010082
25320005721
25320003442
25080000143
25080000151
4011000458
4011000527
4130000796
25320000362
4014010052
4015000110
4013000212
4011010372
25320008781
4130000865

4130000866

Electric system

SRR

£ AL R B

174 GB818-M4*10EpZn-4.8
12%TGB70.1-M4*12EpZn-8.8
o B AL TR ] SE R

4 & (% )R A% dual-ezfit

147 GB70.1-M5*20EpZn-8.8
(] TE AR S Bl

JEAR

B2

i

1242 GB16674-M8*20EpZn-8.8
12} GB16674-M8*45EpZn-8.8
{TFEFF X CLS-121

i

14T GB70.1-M5*40EpZn-8.8
#48/GB97.1-5EpZn-300HV

1% F}GB889.1-M5EpZn-8

12+ GB16674-M5*16EpZn-8.8
IR HALZR IR
{#41XB2BW34B1C

1419 22 XB2BSBC

2

Description

Plat

Plat

Screw gb818-m4*10epzn-4.8
Screw

Plat

Dual-ezfit

Screw gb70.1-m5*20epzn-8.8
Plate

Plate

Clamp

Plate

Bolt gb16674-m8*20ep.zn-8.8
Bolt gb16674-m8*45epzn-8.8
Switch

Plate

Screw

Washer gh97.1-5epzn-300hv
Nut gh889.1-m5epzn-8

Bolt gb16674-m5*16epzn-8.8
Wire

Button

Alarm

117

REE
Spare parts Y/N

N

Y

e
Qty
1

Remarks



HA RS

Electric system

JEALHS, Chassis electric system

118

80 49

Q 46
5>
637 47

M3100-2532001063.S

M3100-2532001063.S



Fe
Key

45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

66

HARS

EHRT
Part No.

25320000451
4130001045
4014000023
4014000241

25320006071
4130000726
4014010147

25300006171
4130701598
4014000170
4014010095

25320010651
4130000722
4015000072
4011010424
4130000710

25320007612

25320005901

25320001752
4013000210

25320002461

4011010432

Electric system

I

Bl

14 GB818-M5*10EpZn-4.8
12%TGB70.1-M5*10EpZn-8.8
TR

TS

1247 GB70.3-M6*10EpZn-10.9
TR

PEil % SEM300

24T GB70.1-M5*16EpZn-8.8
147 GB70.3-M6*12EpZn-8.8
4k i A8 S

4k Ay

4B GB97.1-8EpZn-300HV
S8 H41/4-20UNC-2B*18-10.9
HLGES.5 (24V)
HLJRZEP35%650
HLJE2EP35*750
HLIRZP35%150

1% F}GB889.1-M8EpZn-8
T

12 GB12-M8*30EpZn-8.8

2

Description

Plate

Main contactor

Screw

Screw gb70.1-m5*10epzn-8.8
Control

Time indicator

Screw

Conecting plate

Sem300

Screw gb70.1-m5*16epzn-8.8
Screw gb70.3-m6*12epzn-8.8
Plat

Relay

Washer gh97.1-8epzn-300hv
Screw

Motor

Wire

Wire p35*750

Wire

Nut gh889.1-m8epzn-8

Wire

Bolt

119

REE
Spare parts Y/N

Y

Y

HE #HHE

Qty Remarks



HA RS

Electric system

JEALHS, Chassis electric system

120

80 49

Q 46
5>
637 47

M3100-2532001063.S

M3100-2532001063.S



Fe
Key

67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82

83

HARS

FHRZ

Part No.

4015000256
4014000244
25320000742
25320000752
25320000171
25320003561
25320000731
25320000763
4011000153
4120000226
4190000145
4190000020
4011010513
4015000162
4130000823
4011000474

25080000041

Electric system

4 GB96.1-8EpZn-300HV
1247 GB70.1-M5*45EpZn-8.8
HLJR 28 P35*220
HLJH £ P35*370

R &

g

HJE£8P35220

YR 2R 2H 14
1##4:GB16674-M6*16EpZn-8.8
[{ZE2N

HLalk 8*430
FL£LG13-2S4*250

IS I%F23/8-16UNC-2B*32-10.9
48 GB97.1-10EpZn-300HV

IR B HALAE R

12+ GB16674-M10*25EpZn-8.8

I TE A

2

Description

Wsher gh96.1-8epzn-300hv
Screw gb70.1-m5*45epzn-8.8
Wire

Wire

Sleeve

Washer

Wire

Wire

Bolt gb16674-m6*16epzn-8.8
Retainer

Rubber line 8*430

Clip

Bolt

Washer gh97.1-10epzn-300hv
Drive motor assembly

Bolt gb16674-m10*25epzn-8.8

Plate

121

REE
Spare parts Y/N

Y

Y

e
Qty
2

20
12

12

Remarks



MRS é\\

Electric system 122 LGMG

THEEAAE R Control

M3101-2532000607

M3101-2532000607



1 4130000723 FHRLTF K Key switch Y 1

3 4130000721 TAH 8RR Fuse Y 1

5 4130001280 BIEFFR Emergency stop Y 1

~

25300001701 i Sign

=<
_

i
S

N~

S
B

123

=2}
o
a
&
3.
&
©»
<
4
[¢]
=
r
]
2
]



9

HA RS

LGMG

124

Electric system

Motor

EHLGE5.5 (24V)

5 [ / F;
N
- .
v e ]
/n.ﬂ by ~ -
N ()
. AY [
——

M3200-4130000710



1 4130000710001 5.5 (24V) Hiil10035417 Brush

<
-

N~

o &
[0
3
@
B8

B

125

r
]
2
]



ARG
Electric system 126

IXFEHLERR  Drive motor assembly

Input Carrier Disassembly

Hub Disassembly
o

SPINDLE

SUB ASSEMBLY
HOUSING
SUB ASSEMBLY
@ INPUT CARRIER
/ SUBASSEMBLY
\

Spindle Disassembly

M3103-4130000823



Fe FHRZ

Key Part No.

1 4130000823001
2 4130000823002
3 4130000823003
4 4130000823004
5 4130000823005
6 4130000823006
7 4130000823007
8 4130000823008
9 4130000823009

10 4130000823010
11 4130000823011
12 4130000823012
13 4130000823013
14 4130000823014
15 4130000823015
16 4130000823016
17 4130000823017
18 4130000823018
19 4130000823019
20 4130000823020
21 4130000823021

22 4130000823022

HARS

Electric system

O BIMEIE-G29
FHHE-G16
THK-G14
AT B 5 %6-G5
ITEFE-G26
1T HE T -G25
1T RAE EF-G18
1T25h-Go

I H#EH-G23

6 K B[] 2 FR-G24
iy H R BH%L-G8
N PH#E-G4

N

TREA-G7
HB-G2
TR R -G27
HNFF-G3
#E/H# E-G32
H7K-G15

2

Description

Cover

Cover o’ring

Cover thrust washer
Cover snap ring

0 ? “ring cover plug

Main lip seal

Main bearing

Input planet gear

Planet bushing

Planet thrust washers
Planet pin retaining rings
Planet shaft

Thrust plate

Output sun retaining ring
Output sun

Input sun

Carrier

Hub

Main bearing retaining ring
Input ring

Tanged thrust washers

Shaft bearing

127

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



ARG
Electric system 128

IXFEHLERR  Drive motor assembly

Input Carrier Disassembly

Hub Disassembly
o

SPINDLE

SUB ASSEMBLY
HOUSING
SUB ASSEMBLY
@ INPUT CARRIER
/ SUBASSEMBLY
\

Spindle Disassembly

M3103-4130000823



5 FHRE
Key Part No.

23 4130000823023
24 4130000823024
25 4130000823025
26 4130000823026
27 4130000823027
28 4130000823028
29 4130000823029
30 4130000823030
31 4130000823031
32 4130000823032
33 4130000823033
34 4130000823034
35 4130000823035
36 4130000823036

37 4130000823037

HARS

Electric system

TR+ PE-G28
AT B %% -G9
i AT R -G10
illzhAE-11
HZEEMF-11

il ) s a5 28 7 -12
i3 5 47085 - 12
AL iR A4 -M7

i -M8

Rl A 2 vt iR 55 B 4F-M5

LA -M8
Hh7R S -M7
HiB 5 ik-13
HAL 2 - 17

HR-13/12

2

Description

Shaft bearing retaining ring
Output planet gear

Output planet pin

Brake disc

Brake kit

Brake cover gasket

Brake cover filler strip
Motor mounting bolts
Washers

Brush and terminal service kit
Motor bearing

Bearing retaining ring
Electric motor

Motor lip seal

Cover kit

129

REE
Spare parts Y/N

N

N

&
Qty
1

Remarks



HA RS

Electric system

IXFEHLERR  Drive motor assembly

130

Al

20

21

M3104-4130000823



Fe
Key

10
11
12
13
14
15
16
17
18
19
20

21

HARS

EHRT
Part No.

4130000823004
4130000823005
4130000823001
4130000823002
4130000823003
4130000823016
4130000823020
4130000823019
4130000823012
4130000823015
4130000823017
4130000823010
4130000823014
4130000823008
4130000823009
4130000823013
4130000823011
4130000823038
4130000823006
4130000823018

4130000823007

Electric system

e (R HERLE-G21
N KPA%E-G4
HNFF-G3
Tz -G27
1T E4H-G6

i HY K BH%E-G8
ITRZR-G7

1T 2 HET I8 -G25

it OK PR [ € 36-G24

anr

AT R Ui #8-G5
ITEFE-G26
IEHERR-G23

1724 W E -G18

THhZH1FE01HA010A240045

T EIE-G16
BH-G2

THIK-G14

2

Description

Cover snap ring

0 ? “ring cover plug
Cover

Cover o’ring

Cover thrust washer
Input sun

Input ring

Main bearing retaining ring
Planet shaft

Output sun

Carrier

Planet thrust washers
Output sun retaining ring
Input planet gear

Planet bushing

Thrust plate

Planet pin retaining rings
Spindle subassembly
Main lip seal

Hub

Main bearing

131

REE
Spare parts Y/N

N

N

e
Qty
1

Remarks



HA RS

Electric system

IXFEHLERR  Drive motor assembly

132

Al

M3105-4130000823



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

HARS

EHRT
Part No.

4130000823004
4130000823005
4130000823001
4130000823002
4130000823003
4130000823016
4130000823020
4130000823019
4130000823012
4130000823015
4130000823017
4130000823010
4130000823014
4130000823008
4130000823009
4130000823013
4130000823011
4130000823038
4130000823006
4130000823018
4130000823007

4130000823039

Electric system

e (R HERLE-G21
N KPA%E-G4
HNFF-G3
Tz -G27
1T E4H-G6

i HY K BH%E-G8
ITRZR-G7

1T 2 HET I8 -G25

it OK PR [ € 36-G24

anr

AT R Ui #8-G5
ITEFE-G26
IEHERR-G23

1724 W E -G18

THhZH1FE01HA010A240045

T EIE-G16
BH-G2
FHhK-G14

H1H1992324DL

2

Description

Cover snap ring

0 ? “ring cover plug
Cover

Cover o’ring

Cover thrust washer
Input sun

Input ring

Main bearing retaining ring

Planet shaft
Output sun
Carrier

Planet thrust washers

Output sun retaining ring

Input planet gear

Planet bushing

Thrust plate

Planet pin retaining rings
Spindle subassembly
Main lip seal

Hub

Main bearing

Motor

133

REE
Spare parts Y/N

N

N

e
Qty
1

Remarks



HA RS

Electric system

IXFEHLERR  Drive motor assembly

134

Al

M3105-4130000823



23 4130000823031 #pE-M8 Washers

zZ
N

i
M
)

N~

B

135

=2}
o
a
&
3.
&
©»
<
4
[¢]
=
r
]
2
]






